
 

57450104

 

Capilano Reservoir 
 

Greater Vancouver Water District 
 Water Supply System 2022 Annual Update 

 

 

March, 2023 

 
 

 

Seymour Capilano Filtration Plant 



 

 
 

Greater Vancouver Water District Water Supply System 2022 Annual Update | i 

Table of Contents 
Table of Contents ........................................................................................................................................... i 

List of Tables ................................................................................................................................................. ii 

List of Figures ................................................................................................................................................ ii 
[...]
supply in the event of a major earthquake as well as to provide additional long-term 
supply capacity; 

o Completing Phase 1 of the Jericho Reservoir, which included two new cells to address 
the growth of the Township of Langley and the City of Surrey; and, 

o Commencing the construction of the Fleetwood Reservoir and Newton Pump Station 
No. 2 and the detailed design of the Cape Horn Pump Station No. 3; all three projects to 
address regional growth. 

 Emergency Response, involving: 
o Conducting successful activation of Metro Vancouver’s Water Services Department 

Operations Centre to locate, contain, and repair a leak on the Tilbury Water Main and to 
ensure effective communication with all stakeholders. 

  



 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 4 

ACRONYMS 
BC British Columbia 
BL Billion Litres 
CWTP Coquitlam Water Treatment Plant 
DBPs Disinfection By-Products 
DWCP Drinking Water Conservation Plan 
GVWD  Greater Vancouver Water District 
ha Hectares 
km Kilometres 
LSCR Lower Seymour Conservation Reserve 
ML Million Litres 
MLD Million Litres per Day 
QMSDW Quality Management System for Drinking Water 
SCFP Seymour Capilano Filtration Plant 
SSP Summer Support Program 
UV Ultraviolet 
WSEMP Water Services Emergency Management Plan 
WSRP Water Shortage Response Plan 
  



 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 5 

1.0 INTRODUCTION 
 

1.1. Purpose 
As a Water Supplier regulated under BC’s Drinking Water Protect Act and Drinking Water Protection 
Regulation, Metro Vancouver is required to communicate with water users on various topics 
defined in the legislation. The Greater Vancouver Water District Water Supply System 2022 Annual 
Update is recommended by the Ministry of Health to meet the Drinking Protection Act and 
Regulation’s public communication requirements. This report was prepared following guidance 
from the Ministry of Health’s draft Guidance for Water User Communication. 

The purpose of the Greater Vancouver Water District Water Supply System 2022 Annual Update is 
to proactively communicate with member jurisdictions and the public by providing an annual 
update on the water supply system. Through the Greater Vancouver Water District Water Supply 
System 2022 Annual Update, Metro Vancouver seeks to promote public awareness and involvement 
in the drinking water program, which has been identified as one of the components of the Multi-
Barrier Approach to Safe Drinking Water by Health Canada. 
 

1.2. Greater Vancouver Water District 
The Greater Vancouver Water District (GVWD) was created and constituted under the provincial 
statute, the Greater Vancouver Water District Act, to supply drinking water to the member 
jurisdictions within the region. The GVWD is governed by an Administration Board (the Board) 
consisting of representatives from the member jurisdictions of the GVWD. The Board appoints a 
Commissioner (the GVWD Commissioner) who provides management and oversight of the activities 
of the GVWD.  
 
The GVWD and its member jurisdictions work together to provide clean, safe drinking water to the 
customers within the region. The GVWD membership consists of 18 municipalities, one Electoral 
Area, and one Treaty First Nation. The GVWD, working together with its members, plans for and 
delivers regional-scale drinking water services to approximately 2.7 million people. Table 1 shows 
the list of member jurisdictions that are supplied water from the GVWD.  

Table 1: Greater Vancouver Water District Member Jurisdictions  

Village of Anmore Electoral Area A City of North Vancouver City of Richmond 

Village of Belcarra City of Langley District of North Vancouver City of Surrey 

City of Burnaby Township of Langley City of Pitt Meadows Tsawwassen First Nation 

City of Coquitlam City of Maple Ridge City of Port Coquitlam City of Vancouver 

City of Delta City of New Westminster City of Port Moody District of West Vancouver 

 



 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 6 

Metro Vancouver is responsible for the following: 

 managing and protecting the water supply areas; 

 treating water at the source and throughout the Metro Vancouver network; 

 transmission of drinking water to local water distribution networks; 

 monitoring, testing, and reporting on water quality within Metro Vancouver’s water supply 
area, treatment and transmission systems; 

 planning for Metro Vancouver’s water system’s sustainability; and, 

 cost-effectively managing the water system. 
 

Once the drinking water leaves Metro Vancouver’s transmission system and enters local 
distribution mains, the drinking water becomes the responsibility of the member jurisdiction.  



 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 7 

2.0 DRINKING WATER SYSTEM OVERVIEW  
Metro Vancouver’s drinking water originates from rain and snowmelt stored in three protected 
reservoirs: Capilano, Seymour, and Coquitlam. Three alpine lakes of Loch Lomond, Burwell Lake, 
and Palisade Lake, provide additional water storage. To control water storage in the reservoirs, 
Metro Vancouver operates and maintains the Cleveland, Seymour Falls, and alpine lake dams, while 
the Coquitlam Dam is owned and operated by BC Hydro. Water is collected, stored, and distributed 
to member jurisdictions through a network of dams, treatment plants, water mains, pump stations, 
and in‐system storage reservoirs located throughout the region. The entire water system, including 
the water supply areas, encompasses a total land area of 2,860 square kilometres. Figure 1 provides 
an overview of the Metro Vancouver water supply system.  

 

Figure 1: Metro Vancouver Drinking Water System Overview 

2.1. Source Water  
Metro Vancouver’s water supply areas are approximately 60,000 hectares (ha) of protected lands 
north of the metropolitan area. The three water supply areas are, in order from east to west, 
Coquitlam (20,461 ha), Seymour (12,375 ha), and Capilano (19,535 ha). In addition, there are off-
catchment lands of the Lower Seymour Conservation Reserve (LSCR), which total 5,600 ha in area. 
Access to these lands is controlled and limited through the Watershed Access Policy. Protecting the 
water supply areas by restricting access is a fundamental component of the Multi-Barrier Approach 
to Safe Drinking Water, as outlined by Health Canada. 



 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 8 

Metro Vancouver’s most eastern water supply is Coquitlam Reservoir. Coquitlam Reservoir is 
owned by the Province and managed by BC Hydro for power generation. Metro Vancouver is 
licenced by the Province to use 451 billion litres (BL) of water per year from Coquitlam Reservoir. 
Every year, additional water is purchased from BC Hydro. In 2022, Metro Vancouver purchased an 
additional nomination of 79 BL.  
 
The Seymour Water Supply Area is 12,375 ha and is located north of the District of North 
Vancouver. The Seymour Falls Dam and the reservoir created behind it are the highest of the three 
sources of supply for the water system. The Seymour Falls Dam was built in 1961 to replace the 
original dam that was built in 1927. Also, within the Seymour Water Supply Area are two alpine 
lakes of Burwell Lake and Loch Lomond. Burwell Lake and Loch Lomond have storage capacities of 
12 BL and 7 BL, respectively.  
 
The Capilano Water Supply Area is 19,535 ha in area and the most western of Metro Vancouver’s 
water supply areas. The Cleveland Dam is located on the Capilano River to store drinking water for 
the region; it is a concrete dam that was built in 1954. The Capilano Water Supply Area has one 
alpine lake, Palisade Lake, with a storage capacity of 10 BL. The dams on all three alpine lakes are 
only opened during high-demand periods in the summer. 
 

2.2. Water Treatment Facilities 
Metro Vancouver’s source water is required by the Ministry to be treated to meet the Drinking 
Water Treatment Objectives (Microbiological) for Surface Water Supplies in British Columbia. In 
addition, Metro Vancouver’s treated water meets the requirements for physical and chemical 
parameters listed in the federal Guidelines for Canadian Drinking Water Quality. Metro Vancouver’s 
water is treated at either the Seymour Capilano Filtration Plant (SCFP) or the Coquitlam Water 
Treatment Plant (CWTP). 
 

2.2.1. Seymour Capilano Filtration Plant 
The Capilano and Seymour Reservoirs’ water is treated at the SCFP. Twin tunnels transport both 
raw and treated water between Capilano Reservoir and SCFP, over 7 km, for treatment at SCFP. 
Since the SCFP is at a higher elevation than the Capilano Reservoir, excess pressure is available from 
the returning treated water, for which an energy recovery system has been constructed. The 
recovered energy partially offsets the power requirements for the Capilano Raw Water Pump 
Station.  
 
The primary water treatment processes at the SCFP are filtration and ultraviolet (UV) disinfection. 
Filtration treats water by removing particulates, organic matter, and microorganisms. An added 
benefit of filtration is that less chlorine is required to maintain disinfection in the transmission and 
distribution systems. Treatment after filtration includes UV disinfection, which works to inactivate 
microorganisms. Sodium hypochlorite (chlorination) is then added to maintain disinfection within 
the transmission and distribution mains. The pH and alkalinity are adjusted using a combination of 



 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 9 

lime (calcium hydroxide) and carbon dioxide before the water enters the transmission system. 
Figure 2 describes the individual treatment processes. In 2022, SCFP treated an average of 721 
million litres per day (MLD) and a maximum of 906 MLD; the plant is designed to treat up to 1,800 
MLD. 

 

Figure 2: Seymour Capilano Filtration Plant Process Overview  

  



 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 10 

2.2.2. Coquitlam Water Treatment Plant  
The CWTP is located north of the City of Coquitlam and treats water from the Coquitlam Reservoir. 
In 2022, CWTP treated an average of 369 MLD and a maximum of 825 MLD; the plant is designed to 
treat a maximum of 1,200 MLD.  
 
The Coquitlam Water Supply Area is of different geology than the Seymour and Capilano Water 
Supply Areas. The water is typically less turbid even during heavy rain events, and as such, this 
system relies on different forms of treatment. At CWTP, ozone is used as a pretreatment to help 
break down organics and reduce the production of disinfection by-products (DBPs). DBPs are 
chemicals that can be formed when chlorine is used for disinfecting drinking water. The primary 
treatment is UV disinfection followed by sodium hypochlorite (chlorination) for disinfection. The pH 
and alkalinity are adjusted using a combination of soda ash (sodium carbonate) and carbon dioxide 
before it enters the transmission system. Figure 3 shows the process flow diagram for CWTP. 

 

Figure 3: Coquitlam Water Treatment Plant Process Overview 

  



 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 11 

2.3. Transmission System 
Metro Vancouver supplies approximately one billion litres of drinking water each day (rising to over 
1.5 BL in the summer) to member jurisdictions through a network of 19 pump stations, 27 in-system 
storage reservoirs, eight secondary disinfection facilities, and over 520 km of transmission water 
mains ranging from 350 mm to 3 m in diameter. Thousands of kilometres of additional municipal 
distribution mains deliver water to the consumer’s tap. 
 
Water transmission from the Capilano and Seymour sources across the Burrard Inlet is achieved via 
the First Narrows and Second Narrows marine crossings. The Coquitlam supply is conveyed south 
without immediately crossing major waterways. From these points, the conveyance of water is 
predominantly in a north-to-south direction, with interconnecting east-west transmission mains 
and pump stations.  
 

When demands are relatively low, the geography of the region provides, in large part, conveyance 
supported by gravity due to the higher elevation of the water treatment plants for much of the 
region. However, when demand is higher during the summer months or if portions of the system 
are out of service for construction or maintenance work, pumping is required at many locations as 
gravity flow capacity alone is insufficient. 
 

3.0 WATER QUALITY SAMPLING PROGRAM 
Metro Vancouver conducts daily tests on the water. In 2022, Metro Vancouver conducted over 
160,000 tests on the water; the results of which are public and can be found in Annual Water 
Quality reports on the Metro Vancouver website. The 2022 Annual Water Quality report will be 
available in April 2023. The Annual Water Quality report provides a summary of the water quality 
analysis results for source, treated, and distributed water. 
 

4.0 WATER SYSTEM RISK MITIGATION 
Metro Vancouver follows the Quality Management System for Drinking Water (QMSDW) 
Operational Plan which includes risk assessment outcomes and implementation of critical control 
measures. Risk assessment is a fundamental part of the QMSDW Operational Plan process. It forms 
the foundation for building a set of specific prioritized actions to safeguard drinking water and to 
aid in strategic decision making, planning, and resource allocation. The analysis includes identifying, 
assessing, controlling, and mitigating the risks of the hazardous events that may occur in Metro 
Vancouver’s drinking water system. A formal audit of the QMSDW Operational Plan was completed 
in late 2022 and the report is under review. 
  

http://www.metrovancouver.org/services/water/quality-treatment-testing/quality-and-testing/Pages/default.aspx
http://www.metrovancouver.org/services/water/quality-treatment-testing/quality-and-testing/Pages/default.aspx


 

 
 Greater Vancouver Water District Water Supply System 2022 Annual Update | 12 

4.1. Water Supply Area Risks 
Metro Vancouver highly restricts access to the water supply areas to minimize human-caused 
pollution and wildfire. A changing climate continues to pose the most significant risk to water 
quality and quantity in the water supply areas. Climate models predict more frequent and intense 
precipitation events through the winter and spring and hotter drier summers and falls. This shift in 
weather patterns may increase landslide and wildfire activity, which could result in turbidity events 
capable of overwhelming current treatment systems. Climate models also predict a general 
reduction in snowpack accumulation which will reduce late-season water storage levels and 
increase wildfire risk at higher elevations. Increased turbidity and changes in precipitation patterns 
that may impact source supply volumes have been considered in long-term water supply 
infrastructure planning through filtration pretreatment, changes in intake location, and treatment 
designs. Additional mitigation measures are underway, including upgrading reservoir debris booms, 
enhanced snowpack monitoring, and wildfire risk planning. 
 

4.2. Treatment System Risks 
The existing raw water quality at Coquitlam Reservoir and treated water quality at CWTP meet the 
current provincial objectives for filtration exemption, and on this basis, the current CWTP was 
designed to include ozone and UV disinfection only. Although the water quality in Coquitlam 
Reservoir is very good, turbidity events do happen, and more frequent significant events are 
expected to occur in the future due to climate change. Therefore, filtration of water from the 
Coquitlam Reservoir may be required in the future to comply with regulatory requirements as well 
as to increase the resiliency of the CWTP to the anticipated impacts of climate change that would 